UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / Port 1 / PWL 12 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5510

44,282

Middle

5590

44.258

Top

5670

44.056

ate: 20 FEB 2000 132504

Top Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH: Ref Level 35.00 d&m  Offset 26.85d3 & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 +0 dm) M1 6 dBm|
30 I” L TH2| 30 dém 11 5.5 L |
ndi 26.00 db) ndi 26.00 db)
;e By 262400000 MHz ;e By 14258000000 MH|
qQ factor 124.7 qQ factor 1263
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e = v ST S
-40 dBm—rt- -40 dém-
50 o8 S0 di
<60 gém- -60 d&
CF 5.51 GHz 32001 Eli m 60.0 MHz CF 5.50 GHz 32001 Eli M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 3 -1.40 dém el down 44,2824 MHz M1 1 5 2 -1.06 dém el down 44.258 MHz
Tl 1 -27.40 dém ndg 26.00 B Tl 1 -27.06 dém ndé 26.00 B
T2 1 27.40 dBm O factee 124.7 T2 1 27.07 ddm O factee 126.3
TiEEe 1506763
Cate: 20 FEB 2020 131745 Cate: 20 FEB 2020 133554
Spectrur =
Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
@ 104 view
M1
3 [11
ndi
;e By #4.055500000 MHz|
qQ factor 128.5
10
0 des
.me"\-d\f\w‘-ﬁ\.\ JWMVV‘H‘%—"—'W
-10 ™ - T
!
&
230 By
piem el R
-40 dBm—t
50 o8
<60 gém-
CF 5.67 GHz 32001 Eli m 60.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 662654 G ndd down 44,0555 MHz
Tl 1 ndé 26.00 B
T2 1 O factee 123.5
11806763
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2 / Port 2/ PWL 12 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5510

43.988

Middle

5590

43.93

Top

5670

43.915

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH: Ref Level 35.00 d&m  Offset 26.85d3 & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
8 15k View @ 10k View
Mif1] mif1]
m 30 dBm S91E GHz|
. nd@ nd@ D0 dBby
;e By 43988000000 MH| ;e By 13.029900000 MH:|
qQ factor 125.1 qQ factor 12739
10 10
0de - — 0de Y
T e '-«/vv’-'\‘ Fiaashun SLla M PR n\‘v,"‘w‘ww'\r'*’\m'-’\ P s AWt TR e
fi i . A i/ s
-10 0 . -10 + .
i 4 / \
- / A oo & / !
a0 ol AN a0 Fa \ N
Nty e P o™ [ ]
-40 dém- -40 dBm—rt-
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60 -60 d&
CF 5.51 GHz 32001 Eli m 60.0 MHz CF 5.50 GHz 32001 Eli M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.5 GH2 -0.75 dBm ndd down 43.968 MHz M1 1 GH2 B ndd down 43,9299 MHz
Tl 1 -26.75 dém ndg 26.00 B Tl 1 ndé
T2 1 26.76 dim O factee 125.1 T2 1 O factee
TiEEe 1506763
Cate: 20 FEB 2020 131505 Pate: 20 FEB 2020 133711
Spectrur =
Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
@ 104 view
Mi[1] E
30 5.67196¢ GHz|
) ndi 26.00 db)
;e By 3.914900000 MHz
qQ factor 129.
10
0 des
L e AT ,'v"““vw [t ]
10 : L -
| \
20 8
- i \'\W_
e Fm e,
-40 gBm
50
60
CF 5.67 GHz 32001 Eli m 60.0 MHz
Marker
Type | Ret | Tre | - | ¥-value | Function | Function Result
M1 1 5.8 2 -2.64 dBm el down 43.9149 MHz
Tl 1 5.6 -2l dém ndg 26.00 &
T2 1 5.6919912 GHz 28.63 dBm 0 factor 129.2
11806763
Cate: 20 FEB. 2020 134522

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

ISSUE DATE: 13 MARCH 2020

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / Port 1 / PWL 12 /9 dBi Antenna

Channel

Frequency (MHz)

(MHz)

26dB Emission Bandwidth

Bottom

5510

42.439

Middle

5590

43.307

Top

5670

43.124

Ref Level 35.00 dBm  Offset 26,85 0 & RBW 500 iH:

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH: Ref Level 35.00 d&m  Offset 26.85d3 & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
8 15k View @ 10k View
Mi[1] B M1l
= 50165090 GHz| e 5914 GHz|
ndi 6.00 dB ndi 10 diy
;e By 12.439300000 MH:| ;e By 43307400000 MHz|
0 factor 1296 0 factor 129.1
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60 -60 d&
CF 5.51 GHz 32001 Eli M 60.0 MHz CF 5.50 GHz 32001 Eli M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
ML 1 5.5 iz D.A3d8m  ncd down 42,4393 Mz ML 1 o 0.59 Bm  ncd dawn 3.3
Tl 1 -25.67 dém ndg 26.00 B Tl 1 26 ndé
T2 1 B O factee 123.5 T2 1 O factee
[ W
11806763 11806763
Pate: 20 FEB 2020 135401 Cate: 24 FEB 2020 144243
Bottom Channel Middle Channel
=

o att 0B BWT 15145 @ VBW ZMH:  Mode Auto FFT
8 15k View
2 i T mi[1] [1] 1--.!:.-....
nds
w0 By ATOO000 MHz
1 Q factor 1
o Fo e Tt fima [ "V"H.W‘-‘/“mru‘“f“'
10 J ) .
! \
o r//
-'\‘?-\.,V e—y
-40 dBm—rt-
50
40
CF 5.67 GHz 32001 pts Span 60.0 MHz
Marker
Type | Ret | Tre | | ¥-value | Function | Function Result |
M1 1 GHz 0.19 d&m el down 43 2
T1 1 56452694 GHz -25.61 dém ndb
T2 1 56913531 GHz 25.81 dBm 2 facter 1315
)l [
11808763
Cate: 20 FEB 2020 143402
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO:

UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2 / Port 2/ PWL 12 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5510

42.111

Middle

5590

43.15

Top

5670

42.456

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH: Ref Level 35.00 d&m  Offset 26.85d3 & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
. ] o ] o
. nd@ nd@ D0 dBby
;e By 42111200000 MH| ;e By 132.149900000 MH:|
qQ factor 130.6 qQ factor 129.3
10 10
b A '.vw.n« PR bt "
I S | NI SN R e b 0 | s e e e ol
-10 ; + - -10 + 4 r
f \ / \
e - S e e : g
r = b .
e ot oo o]
-40 dém- -40 dBm—rt-
50 S0
60 <60 gém-
CF 5.51 GHz 32001 Eli m 60.0 MHz CF 5.50 GHz 32001 Eli M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5. GH2 ndd down 42,1112 MHz M1 1 -1.19 d&m ndd down 43,1499 MHz
Tl 1 ndé 26.00 B Tl 1 -27.19 dém ndg 26.00 B
T2 1 O factee 1305 T2 1 27.19 dém O factee 129.3
TiEEe 1506763
ate: 20 FEB. 2000 135518 [oate: 24 FEB. 2020 144401
=

Ref Level 35.00 dBm  Offset 26,85 0 & RBW 500 iH:

jo Att 2068 BWT 15.1p¢ @ VAW 2 MH:  Mode Auto FFT
@ 10k View ;
0 Mi[1]
- nds
w0 B 6200000 MHz|
Q factor 1339
10
0 des
L &\w'\.-« £ ST el T Y
- | o] J._ s - & e '\“
! 1
| |
20 e ! \\
By =poprer
-40 dBm:
50 d
60
CF 5.67 GHz 32001 Eli m 60.0 MHz
Marker
Type | Ret | Tre | ¥-value | Function | Function Result |
[ 1 052 d8m . nce down 424562 W
Tl 1 GHz -26.92 dém ndg 26.00 B
T2 1 5.6916443 GHz 26.52 dBm 0 factor 133.3
il W 0
11908763
Jpate: 20 728 200 143530
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / Port 2/ PWL 9/ 9 dBi Antenna

Channel Frequency (MHz) el Em|5£sh;|?_|r1z)5andW|dth
Bottom 5530 87.702

Result: Pass

Ref Level 35.00

jo Att 2068 BWT

dém  Offset 26.95d0 & RBW 1 MHz
175 @ VAW 3 MH:  Mode auto FFT

@ 17k Viaw

30 dBm:

Mi[1]

.\."ﬂ". T ‘-.-'\‘\-'

AT

40 dém—+

<60 gém-

CF 5.53 GHz

32001 pts

Span 120.0 MHz

Marker

¥-valug |

Function Result |

Type | Ret | Tre |

T2

¥-value | Function |
- B ndd down
ndé

O factee

87.7023 MHz
26.00 B
62.6

11508763
ate: 20 FEB 2020 14

21:45

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / Port 1 / PWL 9/ 9 dBi Antenna

26dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Bottom 5530 87.08
.;!sf La\;ul 35.0096m  OMset 685 00 @ ABW 1 W .
o ant 2060 BWT 17y e VBW IMH: Mode Auto FFT
@15k View
o WALl 405 don
- ) factar 62.9
048 q
e e T N ol ipedion | e i) ““‘v‘n"'-l-r' e P9
1 cEm r_uf. \\
RN Ditrercrry
40 cBm—r
50 68
60 dBm
CF 5.53 GHz 32001 pts Span 120.0 MHz
-"‘:;;:" Rel | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.5 dem ndd down ] iz
T1 g nd .00 &8
T2 1 3 2 facter 53.3
)il ] T
1506763
Jpate: 20 FEB 2000 144828

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / Port 2/ PWL 12 /9 dBi Antenna

26dB Emission Bandwidth
Channel Frequency (MHz) (MH2)
Top 5610 90.886

Result: Pass

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z

jo Att 2068 BWT 175 @ VAW 3 MH:  Mode auto FFT
@ 17k Viaw
T Mi[1
30 dBm: 1
. 10.BESA00000 MHz,
} factor 619
10 dBm-
0 des 1
.r; Mo e e | Vb, e [LENPTLIN LESTE U
1068 - 1 | i
!
20 gBm: '\
o~ %
SO T
40 dam
50 g8
<60 gém-
CF 5.61 GHz 32001 pts m 120.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 ] - B ndd down 90,9859 MHz
Tl & ndé 26.00 B
T2 0 factor 61.3
| AEERRRR X"
11806763

oate: 20 FEB 2030 145402

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80 / MCS5 / MIMO / Port 1+2 / Port 1 / PWL 12 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Top

5610

87.624

Result: Pass

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
Jo At 20 dB BWT

175 @ VAW 3 MH:  Mode auto FFT

@ 17k Viaw

Mi[1]

30 dBm:

LW P R N T
N b i ' Lo

i

PN

<60 gém-

32001 pts

Span 120.0 MHz

CF 5.61 GHz
Marker

| Function |

Function Result

5235 MHz

|

Type | Ret | Tre |

T2

¥-valug | ¥-value
& &

ndd down
ndé
O factee

26.00 B

644

11806763
oate: 20 FEB 2020 145821

Top Channel

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / Port 1 / PWL 9/ 9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth

(MHz)

Bottom

5530

88.467

Result: Pass

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
Jo At 20 dB BWT

175 @ VAW 3 MH:  Mode auto FFT

@ 17k Viaw

Mi[1]

30 dBm:

g ST v o a1

e 1o

<60 gém-

CF 5.53 GHz

32001 pts

Span 120.0 MHz

Marker

Type | Ret | Tre |

¥-value

| ¥-value | Function |
457 B

Function Result |

T2

ndd down
ndé
O factee

86,4672 MHz
26.00 B
62.9

11806763
[Cate: 20 FEB. 2020 144341

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / Port 2/ PWL 9/ 9 dBi Antenna

Channel Frequency (MHz) el Em|5£sh;|?_|r1z)5andW|dth
Bottom 5530 89.701

Result: Pass

jo Att 2068 BWT

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z

175 @ VAW 3 MH:  Mode auto FFT

@ 17k Viaw

Mi[1]

30 dBm:

Pl o AV AAAA,

P Ty

e i,

<60 gém-

Span 120.0 MHz

32001 pts

CF 5.53 GHz
Marker

¥-value | Function |
Ty

Function Result |

89,7009 MHz

Type | Ret | Tre |

T2

¥-value

ndd down
ndé
O factee

26.00 B

61.9

11806763
oate: 20 FEB 2020 144745

Bottom Channel

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / Port 1 / PWL 12 /9 dBi Antenna

26dB Emission Bandwidth

Result: Pass

11508763

oate: 20 FEB 2000 145527

Channel Frequency (MHz) (MH2)
Top 5610 84.717
Spectrur ki
RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
jo Att 2068 BWT 175 @ VAW 3 MH:  Mode auto FFT
@ 17k Viaw
3 dém M .'.r: !
. 14.717400000 MHz,
) factor 6.4
10 dBm-
0 de — —
A Vi g Py ™ ST
-10 g8 + u +
0 dBm f -
W/ I
B h! T
0 dEm
50 g8
<60 gém-
CF 5.61 GHz 32001 pts m 120.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
[ 1 & “1.60 dBm nd down 84,7174 MHz
Tl ndé 26.00 B
T2 O factee 64.4
1 e

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT80 / MCS9 / MIMO / Port 1+2 / Port 2/ PWL 12 /9 dBi Antenna

26dB Emission Bandwidth
Channel Frequency (MHz) (MH2)
Top 5610 84.837

Result: Pass

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z

175 @ VAW 3 MH:  Mode auto FFT

o att 20 6B BWT
@ 17k Viaw
Mi[l + B
30 dém IJ .
. 300000 MHz|
) factor 65.7)
10 déim
0 }
I A AV YA Ve VLN IPNCNE NP FVY SRWELTR Y
1068 L Ly ! L
I
0 g - 4
r 3
S '
0 -
0 dEm
S0 g8
40 dBm
CF 5.61 GHz 32001 pts Span 120.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.5 - & el down 84,8373 MHz
T 1 5.5 ndi 26,00 d&
T2 5.5! O factee 65.7
| AEERRRR X"
11806763
Pate: 20 FEB 2020 145535

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT NO: U

L-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / Port 1 / PWL 13 /9 dBi Antenna

Result: Pass

26dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Bottom 5500 19.472
. ;!sf Lu\;al 35.00 dBm  Offset 26,80 03 & RBW 200 kH: .
o att 0B BWT  18.9)5 @ VW 1M Mode Auto FFT
@15k Viaw
30 dBm: i 9.5049 J.I. |!J“| Ii;.l|i:
26.00 dB
— } factor 2827
0 dem "'
e rf.\,.,ﬁ.-"v—-"ﬂv‘-—«’nw;‘“\. refnndrtomadind Y
-30 68 — al -
! M,
[ dmt Wt
50 g
60 dém:
CF 5.5 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 = & ndd down 19.4722 MHz
T1 1 ndb 26,00 &
T2 O factee 282.7
) wow
11808763
Pater 16 FEB 2020 125704

Bottom Channel

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / Port 2/ PWL 13 /9 dBi Antenna

Result: Pass

26dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Bottom 5500 19.721
. ;!sl' La\;al 35.00dEm  OMset 26,90 23 w RBW 200 kHz .
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@15k View
30 dBm: M
— ) factor 27904
0 des
e . et A e, U Y. o,
-30 68 = '-'/ [ -
J‘.»M\_-.;‘«-“':f et b
50 B
<60 gém-
CF 5.5 GHz 32001 pts M 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
ML 1 241d8m _ ncl down 19.72083 Mz
Tl 1 -26.40 dém ndg 26.00 B
T2 28.40 dBm 0 factor 279.0
)i T e
11908763
foate: 14 FEB 2000 125821

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / Port 3/ PWL 13 /9 dBi Antenna

Channel Frequency (MHz) el Em|5£sh;|?_|r1z)5andW|dth
Bottom 5500 19.384

Result: Pass

Ref Level 35.00 dBm

Offset 26,80 48 & RBW 200 kHz

oater 14 FEB 2000 1255738

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 17k Viaw
T M1[1 05 dBm
30 dém i Hal
) di
. 19384080000 MH
} factor 2B4.0)
10 dBm-
0 des -
A [ T
Fr PIEW TSP WY 'Y S
-10 68 - .= r
\
0 dim / ]
30 68 A .
il A
e Lo (A
0 cEm—t
50 g8
<60 gém-
CF 5.5 GHz 32001 pts M 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 = B ndd down 13 iz
T T ndg
T2 O factee
W 4o
11806763

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3/ Port 1 / PWL 16 /9 dBi Antenna

26dB Emission Bandwidth

Channel Frequency (MHz) (MHz)

Bottom+1 5520 19.585

Middle 5580 19.463

Top 5700 19.558

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
3 [ 3 dam [
nd@ - nd@
;e By 19.584700000 MHz ;e By 19 462830000 MHz
0 factor 2621 0 factor 2B7.0)
0 10
0 de: PR T ey Tl 1-‘-\'—'1".-‘4«' = U deen R v ey e rf"u!»-de\
et |~ e P | ~
10 + 4 -10 + L
/ J." \
20 7 20 —
i J’ |5
a0 ol - a0
b et i P b mnt™ e Ao fa i
-40 dém- T T -40 gBm-
s s
60 60
CF 5.52 GHz 32001 Eli M 30.0 MHz CF 5.58 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.52 GH2 0.17 d&m ndd down 19,5847 MHz M1 1 0.60 d&m ndd down 19.46263 MHz
Tl 1 -25.63 dém ndg 26.00 B Tl 1 -25.38 dém ndé 26.00 B
T2 1 25.63 dém 0 factor 282.1 T2 1 25.40 dém 0 factor 287.0
S L J W W
11806763 11806763
Pater 19 FEB 2020 131201 Pater 16 FEB 2020 133035
Bottom+1 Channel Middle Channel
Spectrur =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
Mi[1] 0.76 dem)
= 04993910 GH:
8 6.00 dB
¢ e 19557510000 MHz|
291.7)
10
0 e - !
’{‘,‘M/w‘f\"—“""\“"‘“\fxv’\ s e
10 e
/ 4
4 N
20
_."/ "
0 —
A e Wi
~40 gBm
50
60
CF 5.7 GHz 32001 Eli M 30.0 MHz
Marker
Type | Ret | Tre | | ¥-value | Function | Function Result
M1 1 0.76 dem ndd down 19.55751 MHz
Tl 1 -2 dém ndg 26.00 B
T2 1 25.23 dém 0 factor 291.7
W v
11806763
Cate: 15 FEB. 2000 141145

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / Port 2/ PWL 16 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

19.181

Middle

5580

19.279

Top

5700

19.166

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
o att PGB BWT  18.9y5 @ VBW 1MH:  Mode Auto FFT o att PGB BWT  18.9ys @ VBW 1MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
. ] o ] o
ndi ndi 10 diy
;e By » ¢ By 19.279090000 MHz
0 factor 287, 0 factor 289.4
10 10
048 - - 08 -
ettt Adnn o, | ooty Ao e f;..,“’.,ufww,ﬁw‘ml PRTESTE Ry SR T
{
-10 -10
f 1
] \
<20 8 - = <20 8 -
w .;r"’ \.\ - p hod .
o ) Fal ..\\
inf sttt n Fanfvi
~40 Bm -40 gBm
50 S0
40 40 d8
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 GHz -0.68 dém ndd down 19.19065 MHz M1 1 5. GHz -0.47 dém ndd down 19.27909 MHz
T 1 -26.68 dém nd 26,00 d& T 1 -26.47 dém ndi 26,00 &
T2 1 26.67 dBm O factee 287.7 T2 1 26.47 dém O factee 289.4
TiEEe 1506763
Pater 15 FEB 2020 131315 Pater 16 FEB 2020 1331:55
Bottom+1 Channel Middle Channel
=

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
8 15k View ;
. Mi[1] 1 :1.:::-..
nd@ [:
e Bur W
Q factor P
10
08 R P
it dadtnilon | ptsndopn o givnel,
-10 r-l \
20¢ —- -
= [\
a0 L S
P {L"'wm«\
40 dBm—s-
50 d
<60 gém-
CF 5.7 GHz 32001 Eli m 30.0 MHz
Marker
Type | Ret | Tre | | ¥-value | Function | Function Result |
ML 1 2 CL4ldem nce down 19.16565 MHz
Tl 1 -27.41 dém ndg 26.00 B
T2 1 27.42 dém 0 factor 297.3
1 D e
11806763
Joate: 16 FEB 2020 141305
Top Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 12Mbit / MIMO / Port 1+2+3 / Port 3/ PWL 16 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

19.07

Middle

5580

19.33

Top

5700

19.191

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

Cate: 15 FEB 2000 141424

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T Mi[1 1 B
30 IJ aH2
B ndi 26.00 db)
;e By 19.190960000 MH:|
qQ factor 297.1)
10
0 dB — — STy S
Al A el il et
~ W ~
10 T
|
20 8 f
J...f T
. '*'\\
a.f ol
Y S abie
40 dBm=—rt
50
<60 gém-
CF 5.7 GHz 32001 Eli m 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 T0124634 G -1.13 dém ndd down 19.19086 MHz
Tl 1 -27.14 dém ndg 26.00 B
T2 1 27.14 dBm O factee 267.1
11806763

Top Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
. ] o ] o
nd@ 2 nd@ D0 dBby
;e By 19.070030000 MHz ;e By 19.329710000 MH:|
Q factor 289.7 Q factor 288.9)
10 10
0 e - 048 — -
ettt | et A e e .-'.J“-.-,\ PRSP Y e et M,
10 L } 10 { !
T f 1
\ / 1
20 cE = 20 cE T
U mf A
a M . W,
ot "- o,
PN, Tty o rafren T Pmaan
-40 dém- -40 dBm—r-
50 S0
60 -60 d&
CF 5.52 GHz 32001 Eli m 30.0 MHz CF 5.58 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 52 Hz -0.69 dBm ndd down 19.07003 MHz M1 1 GHz - B ndd down 19.32971 MHz
Tl 1 -26.69 dém ndg 26.00 B Tl 1 -26.73 dém ndg 26.00 B
T2 1 26.69 dBm O factee 269.7 T2 1 26.73 dBm O factee 269.9
TiEEe 1506763
Cater 15 FEB 2020 131435 Pater 16 FEB 2020 133312
Bottom+1 Channel Middle Channel
=
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3/ Port 1/ PWL 13 /9 dBi Antenna

Result: Pass

26dB Emission Bandwidth
Channel Frequency (MHz
quency (MHz) (MH2)
Bottom 5500 19.56
. ;lsf Lu\;el 35.00 dBm  Offset 26,00 d3 & RBW 200 kH: .
o att 0B BWT  18.9)5 @ VW 1M Mode Auto FFT
@15k Viaw
30 dim Maf1
— } factor B1.4
0de s
r‘;\‘,-p'w«’w'..\-ﬂ,,»-.‘.z\e\\,(,‘ {M'Wﬁ.-,.\,-r,. 0
-10 68 F . T
-30 68 - "-/ \""-\A
.-!:g‘;;‘v-,:;f“‘ Y
50 8
60 dém:
CF 5.5 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 GHz - dRm ndd down 13 iz
T1 1 H -26.99 d8 ndb
T2 0 factor
)il T
11808763
Pater 18 FEB 2020 125300

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3/ Port 2/ PWL 13 /9 dBi Antenna

Channel Frequency (MHz) el Em|5£sh;|?_|r1z)5andW|dth
Bottom 5500 19.404

Result: Pass

jo Att 2068 BWT

Ref Level 35.00 dEm  Offset 26.80 93 & RBW 200 kH:
18.9 15 @ VBW

1MH:  Mode Auto FFT

@ 17k Viaw

30 dBm:

Mi[1]

19

s oL LA ol
i WL S LS [

oo en

<60 gém-

CF 5.5 GHz

32001 pts

Span 30.0 MHz

Marker
¥-valug |

Type | Ret | Tre |

T2

¥-value | Function |
.00 o

el down

ndé
O factee

Function Result |

11508763

oate: 14 FEB 2000 125417

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / Port 3/ PWL 13 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5500

19.582

Result: Pass

RefLevel 35.00 d8m  Offset 26.80 d8 & RBW 200 kH:
Jo At 20 dB BWT 18.9 5 @ VAW 1 MH:  Mode Auto FFT

@ 17k Viaw

Mi[1
30 dBm: 1

HER
) By
19.581890000 MHz|

281.1

. A A T
el i i, | e e

Il

<60 gém-

CF 5.5 GHz 32001 pts

Span 30.0 MHz

Marker
| Function |

Type | Ret | Tre | ¥-valug | ¥-value
[ 1 -3.35 dem

ndd down
ndé
O factee

T2

Function Result |

11806763
oater 14 FEB 2030 125535

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3/ Port 1/ PWL 16 /9 dBi Antenna

26dB Emission Bandwidth

Channel Frequency (MHz) (MHz)

Bottom+1 5520 18.999

Middle 5580 19.996

Top 5700 19.428

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
3 [ 3 dam [
nd@ - nd@
;e By 18.008780000 MHz ;e By 19996250000 MH:|
Q factor 29094 Q factor 278.9)
0 10
0de - ~ - 0 deen S U S A - |
.»"“"‘"Mw“”‘"w\"‘"\ et LT neald o] ol Yy = W "\-\ e £ ST P L .,
1) Y Wy
-10 + -10
/ ! i
20 20
oy - d S
0 o = # N
N b N S WA,
-40 gBm- -40 dém-
s s
60 60
CF 5.52 GHz 32001 Eli M 30.0 MHz CF 5.58 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.52: GH2 0.52 d&m ndd down 18.99679 MHz M1 1 5. GHz 1.57 dem ndd down 19.99625 MHz
Tl 1 5.51044061 GHz -25.08 dém ndg 26.00 B Tl 1 -24.44 dEm ndg 26.00 B
T2 1 5.52943939 GHz 25.08 dém 0 factor 290.8 T2 1 . 3 24.43 dém 0 factor 278.9
H v i L J H v
11806763 11806763
Cater 15 FEB 2020 130503 Pater 16 FEB 2020 131555
Bottom+1 Channel Middle Channel
Spectrur =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
Mi[1] 0.90 dim
30 5,704991090 GHz|
ndi 26.00 db)
;e By 19428140000 MHz
0 factor 2936
10
b dE 1
ded --’"\r"‘" —— "r-\.-""“—’"f"-\ PR ST e ey
10 Al
f |
f Y
20 ¢ /ﬁ
It o
a0 el N
boitonrt™ o
-401 GBm . .
50
60
CF 5.7 GHz 32001 Eli M 30.0 MHz
Marker
Type | Ret | Tre | | ¥-value | Function | Function Result |
M1 1 2 0.50 d&m el down 19.42814 MHz
Tl 1 -25.10 dém ndg 26.00 B
T2 1 25.10 dém 0 factor 293.6
11806763
ate: 15 FEB. 2000 140740

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3/ Port 2/ PWL 16 /9 dBi Antenna

26dB Emission Bandwidth

Channel Frequency (MHz) (MHz)

Bottom+1 5520 19.595

Middle 5580 19.337

Top 5700 19.307

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
3 [ 3 dam [
nd@ nd@
;e By 19.505010000 MHz ;e By
0 factor 2B1.6 0 factor ZBE.5
0 10
0 e P O T o v PN TN T 0 dém T T T D Y
e e TN SRR AT [ PR i e /\PJ“"M oo gl e
10 4 5 10 - L
/ | / |
- A\ - / A\
A L4 { M
0 T a0 / ~
P, e -
s AT v e [ ]
-40 dém- -40 dém- T T T
s s
60 60
CF 5.52 GHz 32001 Eli m 30.0 MHz CF 5.58 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 GHz -0.33 des el down 19.59501 MHz M1 1 -0.14 dBm el down 19.33721 MHz
Tl 1 ndé 26.00 B Tl 1 -26.15 dém ndg 26.00 B
T2 1 0 factor 2816 T2 1 .54 26.15 dém 0 factor 289.5
TiEEe 1506763
Pate: 16 FEB. 2020 130720 Pater 15 FEB 2020 132116
Bottom+1 Channel Middle Channel
Spectrur =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
M1
3 [11
ndi 6.00 dB
;e By 19.307210000 MHz
0 factor 295.
10
D at P WY T 1 o
A \.’\-WM“\\ ol S b s LN
10 | |
{ \
/ Y
20 ¢ -
# ™%,
a0 = -
b A " P
-40 Bm
50
60
CF 5.7 GHz 32001 Eli m 30.0 MHz
Marker
Type | Ret | Tre | | ¥-value | Function | Function Result |
M1 1 2 -0.52 dém ndd down 19.30721 MHz
Tl 1 -26.92 dém ndg 26.00 B
T2 1 26.92 dém 0 factor 295.2
11806763
ate: 15 FEB. 2000 140857

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11a/ 20 MHz / 9Mbit / MIMO / Port 1+2+3 / Port 3/ PWL 16 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

19.426

Middle

5580

19.633

Top

5700

19.687

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

ate: 15 FEB. 2000 141015

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T M1 T B
30 & g P
5 GHz|
B ndi 26.00 db)
;e By 19.ABGRBO000 MH:
qQ factor 289.6)
10
048 —i— — N S
T e e e oA
10 4 f
f 4
2 - - =
ba A
0 P ol
s i T
-40 Bm
50
60
CF 5.7 GHz 32001 Eli M 30.0 MHz
Marker
Type | Ret | Tre | | ¥-value | Function | Function Result
M1 1 2 -0.72 dém ndd down 19.69689 MHz
Tl 1 GHz -2 dém ndg 26.00 B
T2 1 5.71004675 GHz 26.72 dBm 0 factor 289.6
H v
11806763

Top Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
o att PGB BWT  18.9y5 @ VBW 1MH:  Mode Auto FFT o att PGB BWT  18.9ys @ VBW 1MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1 0.21 dim
= t 30 dm 1 e
ndi nd :
;e By 19.426270000 MH:| ;e By 19 633450000 MHz
0 factor 2B4.4 0 factor 2B4.5
10 10
L | PO T gt g e et v odem _—
ﬂ,w-,»«n/\w—ﬂn-'..« /\_‘ S o g ey, AL it «—-W‘\“ Fadeadt gl L
10 ; : 10 1 L
! | \
o B i I hY
20 T - 20 T
1 if =
o 1% p~ X
a0 - - a v .
B tiam "\..NH_N e Ny
-40 dBm -40 dBm—t
50 S0
40 40 dBm
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 52 Hz -0.45 dBm ndd down 19.42627 MHz M1 1 E B ndd down 19.63345 MHz
T 1 -26.44 dém nd 26,00 c& T 1 ndi 26,00 &
T2 1 26.45 dBm O factee 284.4 T2 1 O factee 284.5
11806763 11806763
Cater 15 FEB 2020 130835 Cater 16 FEB 2020 132233
Bottom+1 Channel Middle Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 14243/ Port 1/ PWL 13 /9 dBi Antenna

26dB Emission Bandwidth

Result: Pass

Channel Frequency (MHz) (MH2)
Bottom 5500 22.393
Spectrur ki

Ref Level 35.00 dEm  Offset 26.80 93 & RBW 200 kH:
jo Att 2068 BWT 18.9 5 @ VAW 1 MH:  Mode Auto FFT
@ 17k Viaw
T m1[1] 2.92 dikm)
e 504991090 GHz|
26.00 db|
. 72.393360000 MHz
) factor 245.8
10 dBm-
0 des
B et e oY N U‘M'w oy,
10 08 4 W :
B 1
20 dém -
7
30 B =
L ™ S
40 dBm—t
S0 o
<60 gém-
CF 5.5 GHz 32001 pts M 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 - e el down 22 iz
T 1 -20.92 dém ndi
T2 O factee
1 W e
11806763
Pater 15 FEB 2020 142335

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n /HT20 / MCS3 / MIMO / Port 14243/ Port 2/ PWL 13 /9 dBi Antenna

Result: Pass

26dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Bottom 5500 21.671
. ;lsf Lu\;el 35.00 dBm  Offset 26,00 d3 & RBW 200 kH: .
o att 0B BWT  18.9)5 @ VW 1M Mode Auto FFT
@15k Viaw
ot o
.00 di
— } factor 2537
oo .W‘.»\,,'M‘-../M«w}\.«. A A |
10 88 { Y
" f‘l I\
e = \ —
-?'I\"‘f"f o, Vi)
40 dBm—t
50 g
60 dém:
CF 5.5 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 & el down 21.67057 MHz
T1 1 ndg 26,00 &
T2 O factee 253.7
)il T
11908763
Cate: 15 FEB. 2000 142457

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 3/ PWL 13 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5500

21.86

Result: Pass

RefLevel 35.00 d8m  Offset 26.80 d8 & RBW 200 kH:
Jo At 20 dB BWT 18.9 5 @ VAW 1 MH:  Mode Auto FFT

@ 17k Viaw

Mi[1
30 dBm: 1

21.B50040000 MH|

B L - el ey
~10 g8 +

]

1
-30 08
[

e
~40 dEm—t

50 déin

Fenn,

<60 gém-

CF 5.5 GHz 32001 pts

Span 30.0 MHz

Marker
¥-valug |

Type | Ret | Tre | ¥-value | Function |
ML 1 - e

el down

B

T2 O factee

Function Result |
21 m

Wi v
11806763
Joate: 16 FEB 2000 1426 14

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n /HT20 / MCS3 / MIMO / Port 1+2+3/ Port 1/ PWL 16 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

22.352

Middle

5580

22.544

Top

5700

22.617

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T M1[1
m [
ndi
e B "
qQ factor 9
10
bt
. Ld
b e — e Ww‘-. il SO T e ey
f \
-0 |
20 8
=30
h )
-40 gBm
50
60
32001 Eli m 30.0 MHz
¥-value | Function | Function Result |
0.36 dem ndd down 22.61742 MHz
-25.64 dém ndg 26.00 B
25.64 dBm 0 factor 2519
By v

11806763
oate: 14 FEB 2020 155408

Top Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
0 11 I 30 dam I” I Ha)
nde 6.00 ndi 10 diy
;e By 10000 MHz| ;e By 22 544300000 MHz
0 factor 247.3 0 factor 247.7)
10 10
. ¥ . Y
b4 P S\ s mves vy Dde P N e T P (we Lo
W
10 ,r 10
/ h\ 1
e / ' . \
20 68 — F
e | | ]
-40 dém- -40 dBm—rt-
50 S0
60 -60 d&
CF 5.52 GHz 32001 Eli M 30.0 MHz CF 5.58 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 -0.21 dém ndd down £2.35211 MHz M1 1 0.11 d&m ndd down 22,5443 MHz
Tl 1 -26.21 dém ndg 26.00 B Tl 1 -25.90 dém ndé 26.00 B
T2 1 26.21 dBm 0 factor 247.2 T2 1 25.69 dém 0 factor 247.7
11806763 11806763
[ate: 15 FEB. 2020 144221 ate: 15 FEB. 2000 145504
Bottom+1 Channel Middle Channel
=
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

ISSUE DATE: 13 MARCH 2020

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 2/ PWL 16 /9 dBi Antenna

Channel

Frequency (MHz)

(MHz)

26dB Emission Bandwidth

Bottom+1

5520

21.739

Middle

5580

22.152

Top

5700

22.314

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

oater 14 FEB 2000 155527

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T mi[1] 1 B
# GHz|
B ndi 26.00 db)
;e By 22.313680000 MHz
qQ factor 255.5
10
0 v
.VW'-—A/M"-'\.NWJW\\ it it L W 'w\m\
10 i {
i
2068 /
=30
T =
el i
-40 dBm
50
60
CF 5.7 GHz 32001 Eli M 30.0 MHz
Marker
Type | Ret | Tre | | ¥-value | Function | Function Result
M1 1 2 -1.64 d&m ndd down £2.31368 MHz
Tl 1 GHz -2 dém ndg 26.00 B
T2 1 5.71100966 GHz 27.85 dém 0 factor 255.5
By v
11806763

Top Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
3 [ 3 dam [
nd@ nd@
;e By 21739010000 MHz ;e By 22.152430000 MHz
0 factor 2540 0 factor 2518
10 10
0 des - P - - T 0 des -
RSN W PRI ST PSS T [P R— M'\ AT SN
il \ f \
-10 Jl -10
| 1
/| b |
20 ¢ £ 20 ¢
bl = e 0 o = e
o \w\,& | '\A"Y
-40 dém- -40 dém-
50 S0
60 -60 d&
CF 5.52 GHz 32001 Eli m 30.0 MHz CF 5.58 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 52 GH2 -0.69 dBm ndd down £1.73901 MHz M1 1 -0.90 dém ndd down 2.15243 MHz
Tl 1 -26.69 dém ndg 26.00 B Tl 1 -26.90 dém ndé 26.00 B
T2 1 26.69 dém 0 factor 254.0 T2 1 26.90 dém 0 factor 2518
11806763 11806763
Cate: 15 FEB. 2000 144338 [oate: 15 FEB. 2020 150021
Bottom+1 Channel Middle Channel
=
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11n /HT20 / MCS3 / MIMO / Port 1+24+3/ Port 3/ PWL 16 /9 dBi Antenna

26dB Emission Bandwidth

Channel Frequency (MHz) (MHz)

Bottom+1 5520 21.736

Middle 5580 22.097

Top 5700 22.13

Spectrur o Spectrur o
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
. 0] ; o 0] o
nde 6.00 ) ndi 10 diy
;e By 21736200000 MHz ;e By 22.097120000 MHz
Q factor 254.2 Q factor 252.7
0 10
0 des 0 dém-
JIUPTY JRETNAPYN WPYPT Y [PRCRFIIN VR R Y T P T T e
10 T - 10
} i
/ N\ /
<20 dam - \_\\V 20 dem /”
e
ol M Lo pa—
-40 dém- -40 dém-
50 5
60 60
CF 5.52 GHz 32001 Eli m 30.0 MHz CF 5.58 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 GH2 -1.18 dém ndd down 21,7362 MHz M1 1 5. GH2 -1.05 dém ndd down 22.09712 MHz
Tl 1 -27.18 dém ndg 26.00 B Tl 1 -27.05 dém ndé 26.00 B
T2 1 27.18 dém O factee 254.2 T2 1 . 2 27.05 dém O factee 252.7
11806763 11806763
Cate: 15 FEB. 2000 144455 Cate: 15 FEB. 2000 150135
Bottom+1 Channel Middle Channel
Spectrur o

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T mi[1] 1.15 dim|
# 5.704993910 GHzj
B ndi 6.00 dB
;e By .129930000 MHz
qQ factor 257.4)
10
0 des
wetorabpetenodurption, [ oottt |
10 i k
20 8
‘i
30 By -
pae e, )
401 dBm
50
60
CF 5.7 GHz 32001 Eli M 30.0 MHz
Marker
Type | Ret | Tre | | ¥-value | Function | Function Result
M1 1 -1.15 dém el down £2.12993 MHz
Tl 1 -27.15 dém ndg 26.00 B
T2 1 27.16 dBm O factee 257.8

11806763
oate: 14 FEB 2030 1556 84

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n /HT20 / MCS7 / MIMO / Port 14243/ Port 1/ PWL 13 /9 dBi Antenna

Channel Frequency (MHz) el Em|5£sh;|?_|r1z)5andW|dth
Bottom 5500 21.792

Result: Pass

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 200 iH:

jo Att 2068 BWT 18.9 5 @ VAW 1 MH:  Mode Auto FFT

@ 17k Viaw

30 dBm:

Mi[1]

21. 792440000 MHz|

! r/v.-%r"‘ﬂ"z“’-”-(_/ .\».».\,-,-.\ e g i,

ey

<60 gém-

CF 5.5 GHz

32001 pts

Span 30.0 MHz

Marker

Function Result |

Type | Ret | Tre |

T2

| ¥-value | Function |
304 dorr

el down

ndé
O factee

21.79244 MHz
26.00 B
252.2

11806763
oater 14 FEB 2030 142745

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 14243/ Port 2/ PWL 13 /9 dBi Antenna

26dB Emission Bandwidth

Result: Pass

Channel Frequency (MHz) (MH2)
Bottom 5500 21.624
Spectrur ki

Ref Level 35.00 dEm  Offset 26.80 93 & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 17k Viaw
Mi[1] 2.30 dam)
30 dBm: 7501640 GHz|
26.00 dp|
. 71.623700000 MHz
) factor 254.
10 dBm-
0 dém- Il
RSPy LT R P SR P,
% et hminn [ P,
-10 g8 i !
B 1
0 dBm A
=30 dBi \\r\‘
A M
-40 dBm—t
50 g8
<60 gém-
CF 5.5 GHz 32001 pts M 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 - dm ndd down 21,82 Hz
Tl 1 ndé 26.00 B
T2 0 factor 254.2
) W e
11806763
Cater 16 FEB 2020 142502

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n /HT20 / MCS7 / MIMO / Port 14243/ Port 3/ PWL 13 /9 dBi Antenna

Channel Frequency (MHz) el Em|5£sh;|?_|r1z)5andW|dth
Bottom 5500 22.057

Result: Pass

RefLevel 35.00 d8m  Offset 26.80 d8 & RBW 200 kH:
Jo At 20 dB BWT 18.9 5 @ VAW 1 MH:  Mode Auto FFT

@ 17k Viaw
T Mi[1]

30 dBm:

2496

; I s i T Tt Im"x_».r Aol nd pait |

<60 gém-

CF 5.5 GHz 32001 pts

Span 30.0 MHz

Marker

Result |

Type | Ret | Tre | ¥-valug | ¥-value | Function | Function
M1 1 5.50 - dRm el down

ndé
O factee

T2

5,00 o5
249.6

11508763

oater 14 FEB 2030 143020

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11n /HT20 / MCS7 / MIMO / Port 14243/ Port 1/ PWL 16 /9 dBi Antenna

26dB Emission Bandwidth

Channel Frequency (MHz) (MHz)

Bottom+1 5520 22.181

Middle 5580 22.231

Top 5700 21.697

Spectrum r"-?- Spectrum r".f—’-
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
o att PGB BWT  18.9y5 @ VBW 1MH:  Mode Auto FFT o att PGB BWT  18.9ys @ VBW 1MH:  Mode Auto FFT
8 15k View @ 10k View
. Mi[1] - Mi[1] m
ndi i ndi 10 diy
;e By 22.1B0560000 MHz ;e Bur 22.231180000 MHz
0 factor 249.1) 0 factor 251.9
I 10
. s . ¥
0d8 r’.a\l.mm-‘i‘/"n"\v‘\_d\‘“\.-'". e N U deen r_,a-r-m R, | Ao oo e
\ f
-10 T -10 .
/i A h
20 \/\‘ 20 dem \
30 - -0 =
mMJ e W S,
-40 dBm—t . . . -40 dBm—t
50 S0 8
40 dBm 40 dBm
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 -0.40 dém ndd down £2.19056 MHz M1 1 5.584%9 GHz -0.04 dBm ndd down 22.23118 MHz
T 1 -26,40 dém nd 26,00 & T 1 -26.04 dém ndi 26,00 c&
T2 1 26.40 dBm Q factor 2431 T2 1 ] 26.04 dBm Q factor 251.2
S L J e
11806763 11808763
Cater 15 FEB 2020 144702 Pate: 15 FEB 2020 1505 45
Bottom+1 Channel Middle Channel

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T M1[1
m [
ndi
e By
qQ factor 262.6)
10
0 5
T SR AN P LV P vy
-10 +
/
! Y
20 8
.
-40 gBm
50
60
32001 Eli m 30.0 MHz
¥-value | Function | Function Result |
0.51 d&m ndd down 21.69682 MHz
-25.49 dém ndg 26.00 B
25.50 dém 0 factor 262.6

By v
11806763
Jpate: 16 FEB 2000 155808

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11n / HT20 / MCS7 / MIMO / Port 14243/ Port 2/ PWL 16 /9 dBi Antenna

26dB Emission Bandwidth

Channel Frequency (MHz) (MHz)

Bottom+1 5520 22.56

Middle 5580 21.988

Top 5700 21.851

Spectrum r"-?- Spectrum r".f—’-
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
- Mi[1] o Mi[1]
nd@ nd@
;e By 230000 MHz, ;e By 71.98R380000 MHz
Q factor 2445 0 factor 2537
10 10
baE r,.m.vwr..w'-_-w-&'\q IRV RN vy o gt B e e T e Trew ey ey
W/ W/ \
-0 ; : -0 ,r
/ J \
20 dBm: / 20
30 \\'\ -0 =
wd e O M
-40 dém- -40 dém-
0 s
60 60
CF 5.52 GHz 32001 Eli m 30.0 MHz CF 5.58 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.5 GH2 -0.91 dém ndd down 22.56023 MHz M1 1 5.5 GHz -0 B ndd down 21.92939 MHz
Tl 1 -26.91 dém ndg 26.00 B Tl 1 ndé 26.00 B
T2 1 26.91 dém 0 factor 2446 T2 1 0 factor 253.7
H v By v
TiEEe 1506763
Cater 15 FEB 2020 1445815 Pater 15 FEB 2020 150803
Bottom+1 Channel Middle Channel
Spectrur =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
- Mi[1]
ndi
;e By 21.850570000 MHz
0 factor 260.9
10
0 des ...-\.,
r‘u_p N a Tl P VLS (LN v
10 ¥
i
20
a0 A ""\/ k!
N
| [ ]
-40 gBm
50
60
32001 Eli m: 30.0 MHz
| ¥-value | Function | Function Result
GHz -1.% ndd down 2185057 MHz
ndé 26.00 B
O factee 260.9
11806763
Cater 15 FEB 2020 160024

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11n /HT20 / MCS7 / MIMO / Port 14243/ Port 3/ PWL 16 /9 dBi Antenna

26dB Emission Bandwidth

Channel Frequency (MHz) (MHz)

Bottom+1 5520 21.606

Middle 5580 22.422

Top 5700 21.841

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 7 dem| M1
3 cém I” . Lo iz 30 dam 11 !
) ndi 26.00 db) i ndi
e By 21.605890000 MH2, e By
0 factor 255.7) 0 factor 249.1)
10 dBm 10 dBm
0 dém- 0 dém-
r,_,-.._«,\,,,-,-.a-_/x,\,..-\v‘m_.\ JECSITN VDN S TN [rf.'v._,wwm,',mé-\ JESCTNET YR N ATy
-0 -0 : :
i \ [
/ h
<20 cem- <20 cem- / / \_\k’\
30 dBm—= a0 J=
_——— S, ) ot H"\._
40 dBm—t | | | 40 dBm—t . . .
50 8 50 g
<60 gém- <60 gém-
CF 5.52 GHz 32001 Eli m 30.0 MHz CF 5.58 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5.5. 2 -1.07 dém el down £1.60589 MHz M1 1 2 -1.08 dém el down 22
Tl 1 -27.07 dém ndg 26.00 B Tl 1 &9 3 GHz -27.08 dém ndg 26.0
T2 1 27.07 ddm O factee 285.7 T2 1 5.59145495 GHz 27.09 ddm O factee 243.1
W v i L J By v
TiEEe 1506763
Cater 15 FEB 2020 144535 Cate: 16 FEB 2020 150520
Bottom+1 Channel Middle Channel
Spectrur =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
M1[1]
# 7024
ndi
;e By 21.841190000 MHz
0 factor 261.1)
10
0 dém-
M@.\:%‘f e ,J‘»..»’\‘-w,-'\-\._..'..,\.—'wa.-\_\
10
i
e~ W
o ha—
-40 gBm
50
60
CF 5.7 GHz 32001 Eli m 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5, Z G -1.11 dém ndd down 21.84119 MHz
Tl 1 -27.11 dém ndg 26.00 B
T2 1 27.11 dém O factee 261.1
11806763
Pater 15 FEB 2020 160141

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 1 / PWL 13/ 9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5500

20.734

Result: Pass

RefLevel 35.00 d8m  Offset 26.80 d8 & RBW 200 kH:
Jo At 20 dB BWT 18.9 5 @ VAW 1 MH:  Mode Auto FFT

@ 17k Viaw

1 1 Mi[1
30 dém &

s et e s pprl iy iy

=30 dBi

B A

by o
40 dém—+

50 df

e,

<60 gém-

CF 5.5 GHz 32001 pts

Span 30.0 MHz

Marker
| Function |

Type | Ret | Tre | ¥-valug | ¥-value
[ 1 -0.11 dem

ndd down
ndé
O factee

T2

Function Result |

11508763

oate: 14 FEB 2020 161231

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / Port 2/ PWL 13/ 9 dBi Antenna

Channel Frequency (MHz) el Em|5£sh;|?_|r1z)5andW|dth
Bottom 5500 20.889

Result: Pass

jo Att

RefLevel 35.00 d8m  Offset 26.80 d8 & RBW 200 kH:
18.9 5 @ VAW 1 MH:  Mode Auto FFT

2068 BWT

@ 17k Viaw

30 dBm:

Mi[1]

wp | P AP
WA M | s it Mgl

=30 dBi

W
40 dém—+

50 déin

<60 gém-

CF 5.5 GHz

32001 pts

Span 30.0 MHz

Marker

| Function |

|

T2

Type | Ret | Tre | ¥-valug | ¥-value

dem ndd down
& ndé
O factee

Function Result

5,00 o5
263.2

11508763

oate: 14 FEB 2030 161348

Bottom Channel

Page 112 of 521

FCC 15.407 WLAN- Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / Port 3/ PWL 13/ 9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5500

21.012

Result: Pass

jo Att

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 200 iH:

2048 BWT 18.9 5 @ VAW 1 MH:  Mode Auto FFT

30 dBm:

@ 17k Viaw

Mi[1]

21.011530000 MHz|

y
e e g | el e,

ke ‘\

N

<60 gém-

CF 5.5 GHz

32001 pts

Span 30.0 MHz

Marker

Type | Rel

T2

| Tre | ¥-valug | ¥-value | Function |
i -1.78 den

el down

ndé
O factee

Function Result

21.011

11508763

oate: 14 FEB 2020 161508

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ Port 1 / PWL 16 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

20.716

Middle

5580 20.19

Top

5700

20.361

Top Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 B M1
0 I” 90 GH2 30 dam 11 o
nde 6.00 ) ndi 10 diy
;e By 20.716230000 MHz ;e By 20.190310000 MHz
0 factor 266 0 factor 276.1)
10 m 10 T
T N 1
0 r,»'-.- Wy e Ve P P e e WU o il P AR EA VAR S YE MR [V
-10 + -10
J h
. ! '
20 dBm / 20 g
P, fon,
a0 30 (e
¥ N o=y ==
40 dém: -40 dém-
50 S0
60 -60 d&
CF 5.52 GHz 32001 Eli m 30.0 MHz CF 5.58 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 GHz B ndd down 20.71623 MHz M1 1 5.5 GHz 3 B ndd down 20.19031 MHz
Tl 1 ndé 26.00 B Tl 1 5.56998969 GHz -22 ndé 26.00 B
T2 1 0 factor 266.2 T2 1 5.59017999 GHz 22| 0 factor 276.1
11806763 11806763
Cater 15 FEB 2020 162523 Cate: 15 FEB 2020 1864553
Bottom+1 Channel Middle Channel
Spectrur =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
M1
3 [11
ndi
;e By 20360930000 MHz
0 factor 279.7)
10 T
T
048 A T TR e R e T e
{ " 4 i\ W
-10 t
I\
a0 -
k""’M \-‘Nx,
-40 gBm
50
60
32001 Eli M: 30.0 MHz
¥-value | Function | Function Result |
4.29 dim ndd down 20.36093 MHz
-21.71 dém ndé 5
21.71 dém O factee
By v
11806763
Cater 15 FEB 2020 174555
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / Port 2/ PWL 16 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

21.158

Middle

5580

20.776

Top

5700

21.106

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

oate: 146 FEB 2000 174314

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T Mi[1 B
k)| IJ aH2
B ndi 6.00 dB
;e By 1106220000 MHz
qQ factor 270.0)
10
o T e,y P 7
aatr= W bl ey | [ BN
- all Y VW o
-10 T
i / -
- o
aadhd e,
401 dBm
50
<60 gém-
CF 5.7 GHz 32001 Eli m 30.0 MHz
Marker
Type | Ret | Tre | | ¥-value | Function | Function Result |
M1 1 0.72 d&m ndd down £1.10622 MHz
Tl 1 2! dém ndg 26.00 B
T2 1 25.28 dém 0 factor 270.0
11806763

Top Channel

Result: Pass

Spectrum r"-?- Spectrum r".f—’-
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
3 mi[1] 30 cam mi[1]
nd@ nd@
e Bw e Bue
0 factor 2606 0 factor 268.5
10 10
Das Ir,.l"\-«_.vn P TR T YN NP P ey baE lr_,m&;- ¥ v Gy f,‘,“«m\(’.\f T T ey
W v | | v
-10 + -10
J;
20 e ' 20 & i \
= / \\
30 ey ™ = 30 B
- i e \'-w\_w
-40 dBm—t -40 gBm
50 S0
60 -60 d&
CF 5.52 GHz 32001 Eli m 30.0 MHz CF 5.58 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5 GH2 1.60 d&m ndd down 21.15778 MHz M1 1 GHz B ndd down 20.77623 MHz
Tl 1 -24.40 dém ndg 26.00 B Tl 1 ndé 26.00 B
T2 1 24.40 dBm O factee 260.5 T2 1 O factee 263.5
TiEEe 1506763
fate: 15 FEB 2020 163041 [ate 15 FEB 2020 164710
Bottom+1 Channel Middle Channel
=
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

ISSUE DATE: 13 MARCH 2020

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3 / Port 3/ PWL 16 /9 dBi Antenna

Channel

Frequency (MHz)

(MHz)

26dB Emission Bandwidth

Bottom+1

5520

21.066

Middle

5580

20.914

Top

5700

21.299

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

o att PGB BWT  18.9y5 @ VBW 1MH:  Mode Auto FFT

8 15k View

I M1[1 1.13d
30 dém IJ
) ndi
e B W
qQ factor 267,

10

0 e -

=] et T o, P | o) e T e
o v \

-10 + . ]

an o f AN

<20 dam

/ "

<30 ¢ay T
st A
-401 gBm

50

40

32001 pts Span 30.0 MHz
¥-value | Function | Function Result
1.13 d&m ndd down £1.29933 M
-24.67 dém nd 26
24.67 ddm O factee

11806763
[oate: 15 FEB. 2020 174531

Top Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
3 [ 3 dam [
nd@ nd@
;e Bue 21.065900000 MHz ;e Bue 20914030000 MHz
0 factor 262.1) 0 factor 2666
10 10
0 dém - 4 08 - H p— — -
ety et S At | o e e I[rn Vi, Jt] ‘\f\w’\_‘/\\'\—\ PSRN Vv R
I d \ i | ) |
-0 ! ! -0 .
/I \ / |
2046 2046 . :
/ /“) 7 \
b 7 30 demy —
el o b W,
-40 dBm—rt- -40 dBm—rt-
50 S0
60 -60 d&
CF 5.52 GHz 32001 Eli m 30.0 MHz CF 5.58 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 2 ndd down 21,0659 MHz M1 1 1.55 d&m ndd down 20.91403 MHz
Tl 1 ndé 26.00 B Tl 1 -24.46 dém ndg 26.00 B
T2 1 O factee 262.1 T2 1 24.45 dBm O factee 265.5
11806763 11806763
Cater 15 FEB 2020 1631:55 Cater 15 FEB 2020 164525
Bottom+1 Channel Middle Channel
=
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ Port 1 / PWL 13/ 9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5500

20.524

Result: Pass

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 200 iH:

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 17k Viaw
T Mi[1
30 dBm: 1
} factor 267.
10 dBm-
0 e 2 T
resnin ML Nt oy | (oo el WA |
20d8 y W \/ i/ \/ 1/
|
0 dBm .
30 ::,N"’“' o
e M)
-40 dBm—rt-
50 g8
<60 gém-
CF 5.5 GHz 32001 pts M 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 den el down 20 iz
L83 1 i ndé
T2 O factee

11806763
oate: 14 FEB 2020 161701

Bottom Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / Port 2/ PWL 13/ 9 dBi Antenna

Result: Pass

Bottom Channel

26dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Bottom 5500 20.319
. ;lsf Lu\;el 35.00 dBm  Offset 26,00 d3 & RBW 200 kH: .
o att 2068 BWT 1895 @ VBW 1Mz Mode Auto FFT
@15k Viaw
- Mi[1] .|r: 16|
— } factor 2706
0 - x ~
Nttt i gaginmtom | cometpetMNpn e
-10 B! { i
dem: T
-30 68
et Iy =y
40 dém-
50 8
60 dém:
CF 5.5 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 0.60 dem el down 20.31874 MHz
T1 1 ndg 26,00 &
T2 2 facter 270.6
il Tl
11908763
ate: 15 FEB. 2000 161315
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / Port 3/ PWL 13/ 9 dBi Antenna

26dB Emission Bandwidth
Channel Frequency (MHz)
(MHz)
Bottom 5500 21.017
. ;lsf Lu\;ul 35.00 dBm  Offset 26,00 d3 & RBW 200 kH: .
o att PGB BWT  18.9p5 @ VBW 1MH:  Mode Auto FFT
@15k View
- Mi[1] a1z den
o ) factor 261.5
b T N o
o }'L—'\M\ ‘I-J\.\‘_n"hd IWI{.\'U"\ el et et |
<20 dam / \\
-30 g
Lo ST [
0 dem . . .
S0 g8
40 dBm
CF 5.5 GHz 32001 pts Span 30.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 - dRm el down 21
T nd
T2 O factee
1 Tl
11808763
Pater 15 FEB 2020 161535

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / Port 1 / PWL 16 /9 dBi Antenna

26dB Emission Bandwidth

Channel Frequency (MHz) (MHz)

Bottom+1 5520 20.26

Middle 5580 20.397

Top 5700 20.391

Spectrur =5 Spectrur r".f—’-
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
o att PGB BWT  18.9y5 @ VBW 1MH:  Mode Auto FFT o att 0GB BWT  18.9ps @ VAW 1MH:  Mode Auto FFT
8 15k View @ 10k View
. Mi[1] - Mi[1] m
ndi ndi 10 diy
;e By SB0000 MHz ;e By 20396550000 MHz
0 factor 272.7) 0 factor 2733
I 10 dém -
" T 'I;
0d8 f -~ 0 deen AT, 7
e A s, Wy ) T S S P T T
rm—u"v—-.l,,, e \f"a W I.f""'/\,-“ \ov\f\. rww*-\(‘ v T ¥ -
10 + -10 :
) b /
. . ./
<20 dam o <20 dam -
A e nf"r\“'r ™ g
-40 dBm—t . . . -40 dBm—t
50 S0 8
40 dBm 40 dBm
CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 2 GH2 3.61 d&m ndd down 20.25968 MHz M1 1 3.86 dBm ndd down 20.39655 MHz
T 1 -22.40 dém nd 26,00 c& T 1 -22.14 dém ndi 26,00 c&
T2 1 22.39 dBm O factee 2727 T2 1 A Iz 22.14 dBm O factee 273.3
11806763 11806763
Pater 15 FEB 2020 163335 Pater 15 FEB 2020 165012
Bottom+1 Channel Middle Channel
Spectrur o

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT
@ 104 view
T M1[1
m [
. ndi
;e By 20.390930000 MHz
qQ factor 279.9)
10 T
T
. I il
048 N i W P L T ey
! Y \/ \
-10
20 cem: -
// .
=30
ol
o e
-40 gBm
50
60
CF 5.7 GHz 32001 Eli m 30.0 MHz
Marker
Type | Ret | Tre | | ¥-value | Function | Function Result
M1 1 2 4,34 dBm el down 20.39093 MHz
Tl 1 -2 dém ndg 26.00 &
T2 1 21.65 dém 0 factor 279.3
11806763

oater 14 FEB 2030 17.51.05

Top Channel

Result: Pass

@ Page 120 of 521 FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / Port 2/ PWL 16 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

20.321

Middle

5580

20.349

Top

5700

20.783

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:

o att PGB BWT  18.9y5 @ VBW 1MH:  Mode Auto FFT
@ 104 view
T Mi[1 By
3 IJ GHzl
ndi C
e By 20.7¢ MHz]
0 factor 74.2
10
0de r". -
I e Pt T e e PN I e
W V W
-10 ,Jr
/I
o \\
o —p
m i
401 dBm
50 d
40
32001 pts Span 30.0 MHz
¥-value | Function | Function Result |
0.56 dem ndd down 20.78279 MHz
-25.04 dém ndi 2
25.04 dBm Q factor 274.2

11806763
oater 14 FEB 2000 175223

Top Channel

Result: Pass

Spectrum r"-?- Spectrum r".f—’-
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
3 mi[1] 30 cam mi[1]
nd@ nd@
;e By 510000 MHz ;e By 20348740000 MHz
0 factor 2716 0 factor 274.3
10 10
ot ., 1 ot L
- P T N P Nig ST /.,'“._'v-\. - P S PEetarey T v
{ \I \ f _ v
-10 -10 |
1 '\ / \
20 dem _‘/ <20 dam - ‘\\\
S Pt :
Ly e —— .
-40 dém- -40 dém-
50 S0
60 -60 d&
CF 5.52 GHz 32001 Eli m 30.0 MHz CF 5.58 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 5 GHz el down 20.32061 MHz M1 1 5.5787 GHz B el down 20.34074 MHz
Tl 1 ndé 26.00 B Tl 1 5.56975532 GHz ndé 26.00 B
T2 1 0 factor 2716 T2 1 5.59010406 GHz 0 factor 2742
11806763 11806763
Cater 15 FEB 2020 18 34 57 Pater 15 FEB 2020 165125
Bottom+1 Channel Middle Channel
=
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / Port 3/ PWL 16 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom+1

5520

20.761

Middle

5580

21.186

Top

5700

20.82

jo Att

Ref Level 35.00 dBm  Offset 26,80 0 & RBW 200 iH:
2068 BWT

189 1 & VBW 1M

Mode aute FFT

@ 104 view

i1l

nd@

Bw

0 factor

~"‘~’,"wa"~' et |

CF wrwp

TN,

32001 pts

Span 30.0 MHz

¥-valug | ¥evalue |

Function |

Function Result

1.31 dém
-24.69 dém
24.70 dém

5.70125434 GHz
5.669 GHz

ndd down
ndé
O factee

20.62029 MHz
26.00 B
2738

11806763

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH: Ref Level 35.00 dBm  Offset 26.80 di & RBW 200 kH:
jo Att 2068 BWT 189 @ VAW 1 MH:  Mode Auto FFT jo Att 2068 BWT 1895 @ VAW 1 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 M1
3 [ 3 dam [
nd@ nd@
;e By 230000 MHz, ;e By 71185900000 MHz
0 factor 265.9 0 factor 263.7
10 10
0 1 ot b
- _M‘M“;.v\'f&"\nj [T R P L = r,,wa—.,al T A | AT AR e T
Wi Iy W
-0 ,r . -0 .
\ /
<20 gE / ,\‘-\-\A 20 dém // F2
ﬁ‘/\/‘f i) Y Eav
40 tBm—t -40 dBm
50 S0
60 -60 d&
CF 5.52 GHz 32001 Eli m 30.0 MHz CF 5.58 GHz 32001 Eli M 30.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 GHz 0,64 d&m ndd down 20.76123 MHz M1 1 1.35 d&m ndd down 21,1659 MHz
Tl 1 -25.16 dém ndg 26.00 B Tl 1 -24.66 dém ndé 26.00 B
T2 1 25.16 dém 0 factor 265.9 T2 1 24.66 dBm 0 factor 263.2
11806763 11806763
Pater 15 FEB 2020 163514 Pater 15 FEB 2020 165247
Bottom+1 Channel Middle Channel
=

oate: 14 FEB 2030 175340

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO:

UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 14243/ Port 1/ PWL 13 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5510

43.268

Middle

5590

42.329

Top

5670

43.403

Ref Level 35.00 dBm  Offset 26,85 0 & RBW 500 iH:

oate: 20 FEB 2000 072227

jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
@ 104 view
T M1[1
m [
I ndi
;e By 43403000000 MHz|
qQ factor 1205
10
b
0 des )
h RS et FESEEE RRR S
| W/ h
0 7 T
| \
- /\/ \
=30
oo™ e
-40 gBm
50
60
CF 5.67 GHz 32001 Eli m 60.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 56648027 GHz -0.69 dBm ndd down 43.403 MHz
Tl 1 5.6467660 GHz -26.69 dém ndg 26.00 B
T2 1 5.6921699 GHz 26.69 dém 0 factor 130.5
By v
11806763

Top Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 d&m  Offset 26.85d3 & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
8 15k View @ 10k View
- Mi[1] 1.5 o o Mi[1] 0.66 doni
) ndi 26.00 dB) ndi
;e By 13.268000000 MH:| ;e By
Q factor 127.2 Q factor 131.9]
10 10
n Pt
0 des 0 des
Y b P, W"\w!ﬂ-’\-\z»q I W
M‘fﬁm Mo\, .'wﬂ VAT P | \ o \"‘W‘
-10 o - -10
/ A / A
f \ ! \
a0 L a0 \'\-\
e i, Canvaes Sy
-40 dBm—rt- -40 dém-
50 S0
60 -60 d&
CF 5.51 GHz 32001 Eli M 60.0 MHz CF 5.50 GHz 32001 Eli M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 2 ndd down 43.268 MHz M1 1 5.5948514 GHz -0.66 dBm ndd down 4 MHz
Tl 1 ndé 26.00 B Tl 1 5.5688019 GHz -26.66 dém ndg 00 B
T2 1 0 factor 127.2 T2 1 5.6111306 GHz 26.66 dBm 0 factor 1319
TiEEe 1506763
Pater 19 FEB. 2020 175521 Cate: 20 FEB 2020 073855
Bottom Channel Middle Channel
o
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 14243/ Port 2/ PWL 13 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5510

43.572

Middle

5590

42.614

Top

5670

43.084

Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH:
Jo At 20 dB BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT

@ 104 view
T mi[1]

nd@
Bw

0 factor

13.084300000 MHz|
1213

M.‘_/\AJF"-—'"-/“- A |
I W

el

CF 5.67 GHz 32001 pts

Span 60.0 MHz

Marker
| Function |

| ¥-value

Function Result

84597 GHz -2.04 dém
56480444 GHz -26.04 diém
5.6917207 GHz 26.05 dBm

el down

Type | Ret | Tre |
[ 1

Tl 1
T2 1

ndé
O factee

43,0843 MHz
26.00 B
131.3

11806763
oate: 20 FEB 2030 072384

Top Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 d&m  Offset 26.85d3 & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 ¥ M1
0 & iz 30 dam 11
ndg 26.00 dB| nd@ [:
e By 571800000 MH2 e By ;
Q factor 126.2] Q factor 30.9
10 10
0de Y (N P o 0de
o Sedrnd iy | e A | T Y Fantacs ol SYEGRYN
-10 " -10 T 4 -
20 e / 2046 \
el il b i BT
-40 dém- -40 dém-
50 S0
60 <60 gém-
CF 5.51 GHz 32001 Eli m 60.0 MHz CF 5.50 GHz 32001 Eli M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 28 GHz ndd down 43,5718 MHz M1 1 5.8 -2.53 dim ndd down 42,6137 MHz
Tl 1 HE3032 GHz -26.5 m ndg 26.00 B Tl 1 5.54 -26.53 dém ndg 26.00 B
T2 1 5.5318749 GHz 26.56 dBm 0 factor 126.2 T2 1 .| 28.54 dBm 0 factor 130.9
TiEEe 1506763
Pater 15 FEB 2020 180035 Cate: 20 FEB 2020 074016
o
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter 26 dB Emission Bandwidth (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 14243/ Port 3/ PWL 13 /9 dBi Antenna

26dB Emission Bandwidth
(MHz)

Channel Frequency (MHz)

Bottom 5510 44,134

Middle 5590 44.539

Top 5670 43.296

oate: 20 FEB 2020 072502

Top Channel

Result: Pass

Spectrur = Spectrur o
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 d&m  Offset 26.85d3 & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
8 15k View @ 10k View
Mi[1] 27 dim Mi[1] 2.51 dBm)
# 5 10 GHz| e !
ndi 26.00 db) i ndi 26.00 db)
;e By 1B 00000 MH: ;e By 1.530200000 MH:|
Q factor 125.0¢ Q factor 125.71
0 0
! L\‘. ! K
L _r n . TP
o MWNWA W e, Fiantut shid i N o W P ety ."Hmw L EARNES L VY
. £ . S - f T
/ Y _.-'f \_\
20 ¢ 20
R b e Tl
-40 dBm—rt- -40 dBm—rt-
s s
60 -60 d&
CF 5.51 GHz 32001 Eli m 60.0 MHz CF 5.50 GHz 32001 Eli M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-value | Function | Function Result
M1 1 5 ] el down a4, 1342 MHz M1 1 -2.51 d&m el down 44,5352 MI
Tl 1 5. ndé 26.00 B Tl 1 47 GHz -26.51 dém ndé 2
T2 1 5.8 0 factor 125.0 T2 1 5.6123437 GHz 28.51 dém 0 factor
11806763 11806763
Pate: 15 FEB 2020 1801:55 Cate: 20 FEB 2020 07.41:33
Spectrur =
Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
@ 104 view
M1
3 [11
ndi
;e By 432096100000 MH|
qQ factor 130.7
10
0 e '
P W'\t%'\' f.a-u’\-r-..._u-"fkmw L
10 v - 4
{ Y
F; |
20 ¢ ‘\\
i i
-40 gBm
50
60
CF 5.67 GHz 32001 Eli m 60.0 MHz
Marker
Type | Ret | Tre | | ¥-value | Function | Function Result |
M1 1 GHz -2.73 dgm ndd down 43,2061 MHz
T 1 7 - nd 26.00 c&
T2 1 5.6911306 GHz 28.74 dBm 0 factor 130.7
11806763
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Transmitter 26 dB Emission Ba

ndwidth (continued)

Results: 802.11n / HT40 / MCS5 / MIMO / Port 14243/ Port 1/ PWL 13 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5510

44.341

Middle

5590

43.936

Top

5670

42.934

Top Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 d&m  Offset 26.85d3 & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 96 e M1
. T 1 o o T
) nde 26.00 db| ndi
;e By §4.240500000 MH| ;e By
Q factor 124.5 Q factor
10 10
. ) b
0 dem " 0 oy
4-.4—\.—’"‘\"/\'%-\*.,“\ adutiehn | J.-%‘\M Lk w‘.‘ MJM-—"“_“MW\,
-0 - + -0 f I
i/ \ i 4
an & i i _— /
20 20
: —7 A\
B a0 2 b,
Fre oo™ \.A'w\_' fe e N
-40 dém- -40 dBm—rt-
50 S0
60 -60 d&
CF 5.51 GHz 32001 Eli m 60.0 MHz CF 5.50 GHz 32001 Eli M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 2 -1.96 dBm ndd down 44,3405 MHz M1 1 £,5047745 GHz -1.95 dBm ndd down 43.9.
Tl 1 -27.96 dém ndg 26.00 B Tl 1 5.5681269 GHz -27.95 dém ndd
T2 1 27.56 ddm O factee 124.5 T2 1 S5.6120624 GHz 27.95 dém O factee
By v By v
TiEEe 1506763
Pater 15 FEB 2020 180341 Cate: 20 FEB 2020 074527
Spectrur =
Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
@ 104 view
M1
3 [11
) ndi
;e By 42.034300000 MH|
qQ factor 131.9
10
0 e m-"‘. -
| B e | s e
-0 - w -
i \
20 e o]
-40 dBm—t
50 o8
<60 gém-
CF 5.67 GHz 32001 Eli m 60.0 MHz
Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result
M1 1 56627156 GHz -0.60 dBm ndd down 42,9343 MHz
Tl 1 5.64% -26.60 dém ndg 26.00 B
T2 1 5.6919912 GHz 26.60 dém 0 factor 1319
11806763
Cate: 20 FEB 2020 072525
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Transmitter 26 dB Emission Bandwidth (continued)

Results: 802.11n / HT40 / MCS5 / MIMO / Port 14243/ Port 2/ PWL 13 /9 dBi Antenna

Channel

Frequency (MHz) 2ol

Emission Bandwidth
(MHz)

Bottom

5510

45.28

Middle

5590

43.877

Top

5670

44.644

oate: 20 FEB 2030 072743

Top Channel

Result: Pass

Spectrur = Spectrur o
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 d&m  Offset 26.85d3 & RBW 500 kH:
o att 2B BWT  15.1p5 @ VBW 2 MH:  Mode Auto FFT o At 0GB BWT  15.1ps @ VAW 2 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 14d M1 20 dim
3 I” ' Hal 30 dém I” i
nde 26.00 db| ndi
e By 279800000 MH: e By
qQ factor 1217 qQ factor 127.4
10 10
0 e - T 0 dém - -
e S| Faeers T WY h JUT I G | NN AN, PV
10 L . Y 10 : i :
\ \
<20 g8 20 8 ‘\\_.‘
0 b -
At © T e ] —r P ety
-40 gBm -40 dBm—t
50 S0
40 40 d8
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.50 GHz 32001 pts Span 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 2 -1.14 dBm el down 45,2758 MHz M1 1 2 -2.20 dém el down 4
T 1 a7 2 -27.13 dém nd 26.00 c& T 1 -26.21 dém nde
T2 1 5.5329043 GHz 27.14 dBm O factee 1217 T2 1 26.20 dBm O factee
TiEEe 1506763
Cater 15 FEB 2020 180455 Cate: 20 FEB 2020 0T 4545
Spectrur =
Ref Level 35.00 dBm  Offset 26.85 di & RBW 500 kH:
o att 2B BWT  15.1p5 @ VBW 2 MH:  Mode Auto FFT
8 15k View
M1
3 [11
ndi
;e By 14.644200000 MH:|
qQ factor 1268
10
0 e
M,MMP‘I gt | Al ot
-10 ; s
\
20 ¢
-30 8
A (e
-40 gBm
50
40
CF 5.67 GHz 32001 pts Span 60.0 MHz
Marker
Type | Ret | Tre | | Function | Function Result |
M1 1 el down a4 5442 MHz
T 1 - ndi 26,00 &
T2 1 56922601 GHz 26.79 dBm Q factor 126.8
By v
11806763
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Transmitter 26 dB Emission Ban

dwidth (continued)

Results: 802.11n / HT40 / MCS5 / MIMO / Port 14243/ Port 3/ PWL 13 /9 dBi Antenna

Channel

Frequency (MHz)

26dB Emission Bandwidth
(MHz)

Bottom

5510

44.389

Middle

5590

44.832

Top

5670

45.291

Ref Level 35.00 dBm  Offset 26,85 0 & RBW 500 iH:

ate: 20 FEB. 2020 072500

jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
@ 104 view
I Mi[1]
30 891070 GHz|
I ndi 26.00 db)
;e By 45.201100000 MHz|
qQ factor 125.2)
10
0 5
i e B ey RN
-10 - 4
A}
20 8 \‘
30 =24
e | e
-40 gBm
50
60
CF 5.67 GHz 32001 Eli M 60.0 MHz
Marker
Type | Ret | Tre | | ¥-value | Function | Function Result |
M1 1 [ -3.13 dém el down 45.2911 MHz
Tl 1 7 GHz -29.13 dém ndg 26.00 B
T2 1 5.6923699 GHz 29.13 dém 0 factor 125.2
11806763

Top Channel

Result: Pass

Spectrum o Spectrum =
Ref Level 35.00 dBm  Offset 26.80 di & RBW 500 kH: Ref Level 35.00 d&m  Offset 26.85d3 & RBW 500 kH:
jo Att 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT Jo At 2068 BWT 15. 15 @ VAW 2 MH:  Mode Auto FFT
8 15k View @ 10k View
M1 ? M1
0 & iz 30 dam 11
- ndg 26.00 dB| ndg L
;e By 14360200000 MH| ;e By MHz,
Q factor 1244 Q factor 24.9)
10 10
0 des 0 des
ot e ,-'—v*“'\"‘“'\""“')"'*"""ﬂ-w [ AN ey Ir"\"""""’“/”"’ml AR
-10 -10 - .
/ i |
20 dem: . 20 ¢
an ,/ g ; 7
e e e o]
-40 dém- -40 dém-
0 50
60 -60 d&
CF 5.51 GHz 32001 Eli m 60.0 MHz CF 5.50 GHz 32001 Eli M 60.0 MHz
Marker Marker
Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result | Type | Ret | Tre | ¥-valug | ¥-value | Function | Function Result |
M1 1 5.5198716 GHz -3.18 dém ndd down a4, 3892 MHz M1 1 & -3.17 dém ndd down @4,8317 MHz
Tl 1 5.4880694 GHz -29.17 dém ndg 26.00 B Tl 1 -29.17 dém ndg 26.00 B
T2 1 5.532 GHz 20.18 dém 0 factor 124.4 T2 1 20.18 dém 0 factor 124.9
11806763 11806763
Pater 15 FEB 2020 180515 Cate: 20 FEB 2020 074802
o
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